
  

  

Integrated Urban Regeneration and Water 
Transport System (IURWTS) in Kochi 

Detailed Project Report on  
Muttar Sewerage Project for Chilavanoor 

and Edappally canals North Catchment 
 

Project #   : WT/2024 
Revision # : R2 
Date           : 26-10-2022 
 

Antea Group  
Antea Nederland. Antea India  

  



















  

  

Integrated Urban Regeneration and Water 
Transport System (IURWTS) in Kochi 

Detailed Project Report on  
Muttar Sewerage Project for Chilavanoor 

and Edappally canals North Catchment 
 

Project #   : WT/2024 
Revision # : R2 
Date           : 26-10-2022 
 

Antea Group  
Antea Nederland. Antea India  

  



        

 

General Consultancy Services for Integrated Urban Regeneration and  
[...]
3.1 Present scenario of IURWTS Project command sewerage system  

Detailed Engineering Reports for individual STP and sewer network for the covered area were 

prepared and submitted to KMRL for a total amount of INR 836.976 Crores which were then 

forwarded to the vetting agency M/s. CUBE-IIT before submission to KIIFB for approval. 

After several discussions, meetings with the vetting agency and KWA, the nodal agency for Sewerage 

schemes in Kerala all the sewerage schemes were redesigned after the optimization of zones in the 

induvial sewer zones. 

The population projection and sewer load calculation were revised according to the KWA MASTER 

PLAN for Kochi city and adjoining municipalities (Kochi Urban agglomeration) and the population and 

sewer load of the IURWTS catchment areas were computed up to a projected year of 2055 and is 

attached as Annexure I. 

The sewer loads in the left-out portions of IURWTS project were proposed to be under KWA and 

were designed for collecting and conveying to Perandoor/Muttar STPs based on the location and 

topography. The zone wise sewer load calculation and the STP details  for IURWTS Project area is as 

given in Table 6. 

The said loads are taken in the sewer design and treatment capacity of STPs. In Perandoor STP 

covered area there was no such left out portions. 

 

  



          

  

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.25 

 

Table 6: Sewer load estimation for IURWTS catchment 

STP and 
Catchment 

Sewerage Flow 
TOTAL 
MLD 

(2055) 

  
Proposed sewer 
load (REVISED) 

(IURWTS)      
MLD 

Sewage 
(2021) 
in MLD 

Sewage 
(2025) 
in MLD 

Sewage 
(2040) 
in MLD 

Sewage (2055) in 
MLD 

KMRL KWA   

Zone 1_Vennala 
STP catchment 14.818 15.025 16.905 18.742 4.70 23.442 24.00 

Zone 2&Zone 
3_Muttar STP 
catchment 

11.679 11.929 12.924 14.035 1.48 15.515  

From Perandoor 
to Muttar     0.62 0.62  

      16.14 16.50 

Zone 
5_Perandoor STP 
catchment 

7.78 7.94 8.56 9.24 0.62 9.87  

To Perandoor      9.24  

From Vaduthala 
Zone of KWA 

    9.30 9.30  

To Muttar       0.62(-)  

      18.54 19.00 

Zone 4& Zone 
6_ElamkulamST
P catchment 

13.51 13.78 14.85 16.03 24.93 40.96 

KWA STPs- 17.5 
MLD , 15MLD, 
and 10 MLD at 

Elamkulam 

    58.05    

TOTAL 99.08 102.00 

This DPR is prepared for sewerage system for Perandoor zone under IURWTS Project and 19 MLD STP 

at Perandoor. Separate sections for Sewage Treatment Plant and Sewer networks are added in this DPR 

along with a brief description of the various advanced technologies, advantages and disadvantages of 

Secondary treatment of STP, Technology recommendation for IURWTS project, Sewer network designs 

in line with the recommendations from M/s. CUBE IIT and KWA officials.  



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.26 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

SECTION – II 

SEWAGE TREATMENT PLANT 
16.5 MLD SBR AT MUTTAR 

  



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.27 

 

4. Sewage treatment and Selection of appropriate technology 

4.1 General 

The objective of wastewater treatment is to remove pollutants from waste and to bring the quality 

of effluent to the desired standard. It is necessary to know the characteristics of raw sewage water, 

its mode of use or disposal of effluent to determine the degree of treatment required. Different 

types of treatments provide different percentage removal of BOD and suspended solids. In general 

treatments are classified as primary, secondary, and tertiary. The general yardstick for evaluating 

the performance of sewage treatment is the degree of reduction in BOD, COD, Suspended solids etc. 

Sewage treatment Plants are classified as ASP, SBR, MBBR etc base on the secondary or biological 

treatment technology  

4.2 Primary Treatment 

Any material that can enter the sewer lines through the sanitary system in the homes or through 

manholes on the sewer line or in any other manner will be delivered to the treatment plant. Such 

materials may include refuse of every type of garbage, rags, pieces of wood cans and children toys 

and other playthings. These materials would injure subsequent equipment, clog piping, or wrap 

around pump impellers and interfere with treatment process. The object of the provision of primary 

treatment is to provide protection to the subsequent treatment units and to enhance the efficiency 

of the treatment processes. 

Primary treatment consists of temporarily holding the sewage in a quiescent basin where heavy 

solids can settle to the bottom while oil, grease, and lighter solids float to the surface. The settled 

and floating materials are removed, and the remaining liquid may be discharged or subjected to 

secondary treatment. All sewage treatment plants should follow a process chain depending upon 

the technology chosen and the treatment capacity. In general, treatment is to be done in three 

stages. Specifications and treatment objectives at each stage of treatment are as follows. The 

preliminary treatment follows: 

a) Three Stage Screening 

- 25 mm bar racks (before pumping) - Coarse screen channel 

- 12 mm bar racks -fine screen channel 

- 5 mm mesh (< 2 mm mesh to grit chamber 

b) Aerated Grit Chamber if following unit operation is aerobic and Normal Grit Chamber 

if following unit operation is anaerobic. 



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.28 

 

Primary treatment is actually the pre-treatment which consists of  separation floating and suspended 

organic and inorganic matters by physical process such as screening by which materials larger in sizes 

than the opening of the screening device is strained out and grit removal by which coarse particles 

of ash and other materials which have subsidence velocities substantially greater than those of 

organic putrescible solids are removed. 

Screening is an essential step in sewage treatment for removal of materials which otherwise damage 

equipment, interfere with the satisfactory operation of treatment units or equipment. Screens is the 

first step in all treatment works.  

A screen is a device with openings generally of uniform size for removing bigger suspended or 

floating matter in sewage. The screening element may consists of parallel bars, rods gratings or wire 

meshes, and the opening may be circular or rectangular shapes. 

Coarse Screens are the bar screens comprised of vertical or inclined bars at equal intervals across a 

channel through which sewage flows. The size of the openings ranges from 75mm to 150mm. 

Medium bar screens have clear openings of 20mm to 50mm. Bars are usually 10mm thick  and are 

rectangular or circular section. A weir on the side of the screen may be used as an overflow bypass. 

Fine screens are mechanically cleaned devices using perforated plates , woven wire cloth or very 

closely spaced bars with clear openings of less than 20mm. Grit removal is necessary to protect the 

moving mechanical equipment. Grit chambers are of two types. Mechanically cleaned and manually 

cleaned. Scrap blades or ploughs rotated by a motor drive. The grit washing mechanisms are also of 

several designs most of which are basically agitation devices using either water or air to produce 

washing action. The grit chambers must have sufficient storage capacity. A detention period of 

60seconds is usually adopted. 

Expected effluent quality after preliminary treatment: Primary sewage treatment removes 40%-60% 

of suspended solids and about 30% of organic matter. The quality of effluent is expected such that 

no floating materials including polythene bags, small pouches, etc. present in the sewage flow. 

4.3 Secondary Treatment (Biological Treatment) 

Secondary treatment is designed to substantially degrade the biological content of the sewage such 

as are derived from human waste, food waste, soaps, and detergent. Most municipal and industrial 



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.29 

 

plants treat the settled sewage liquor using aerobic biological processes. For this to be effective, the 

biota requires both oxygen and a substrate on which it live. The process is depicted in Figure 7. 

 

Figure 7: Biological treatment processes 

There are several treatment systems that have been applied for sewage treatment and have their 

own merits and demerits. The strategy for wastewater treatment is to provide low-cost treatment 

with a robust process that considers local conditions. The overall objectives of biological treatment 

of sewage water are to transform or oxidise dissolved and particulate biodegradable constituents 

into acceptable end products and bind much of the less soluble fractions into flocs and to transform 

or remove nutrients such as nitrogen and phosphorus. 

To select the feasible alternatives, the process requirements must be known. Apart from 

construction and running costs, factors that need to be considered in selecting appropriate processes 

include Effluent quality, Process complexity, Process reliability, Land requirements, Energy 

requirements, Sludge handling, Effluent Reuse. 

 

 Anaerobic 

  

 
 

 
 

 
 

 
 

 
 

 

 
 

 
 



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.30 

 

The principal biological process for sewage treatment can be divided into two main categories; 

suspended growth and attached growth processes. 

4.3.1 Suspended growth process 

In suspended growth process the microorganisms responsible for treatment is maintained in liquid 

suspension by approximate mixing methods. Examples of suspended growth processes are: 

Activated sludge and its modification, Aerobic and anaerobic digesters, Up flow anaerobic sludge 

blanket (UASB Unit), Aerated Lagoon, Waste stabilization ponds etc. The most common suspended 

growth process used for wastewater treatment is activated sludge process. 

The various treatment options considered to find out the techno-economically best suitable 

treatment scheme to suit wastewater and effluent characteristics, climate, and land constraints for 

the STPs in IURWTS project are as follows. 

i. Up flow Anaerobic sludge Blanket (UASB) reactor 

ii. Conventional Activated Sludge Process 

iii. ASP with extended aeration 

iv. Sequential Batch Reactor (SBR) 

v. MBBR 

vi. MBR/ FAB 

4.3.1.1 Up flow Anaerobic sludge Blanket (UASB) 

The development of the up flow Anaerobic sludge Blanket (UASB) reactor dates back from early 

1970’s Pre-sedimentation, anaerobic wastewater treatment and final sedimentation including 

sludge stabilization are essentially combined in one reactor making it most attractive high-rate 

wastewater treatment option. In the Up-flow Anaerobic Sludge Blanket (UASB) process, the 

wastewater to be treated is introduced at the bottom of the reactor. The wastewater flows upward 

through a sludge blanket composed of biologically formed granules or particles. Treatment occurs 

as the wastewater comes into contact with the granules. 

UASB initially was developed for the anaerobic treatment of industrial wastewater with a moderate 

to high COD and BOD concentrations. The basic idea is flocculent or granular sludge developed in 

the reactor depending on the wastewater characteristics and operational parameters will tend to 

settle under gravity when applying moderate upward velocities in the reactor. In this way no 

separate sedimentation basin is necessary. Anaerobic bacteria are developed in the reactor and are 



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.31 

 

kept in the biological reaction compartment for sufficient time. Organic compounds present in the 

wastewater are absorbed or adsorbed on the sludge particles in the reaction zone during its passage 

through the sludge bed. Organic compounds there after getting anaerobically biodegraded 

converting it into methane- enriched biogas and a small part into the new bacterial mass. 

The BOD and SS requirements will not be met, and Additional treatment is necessary for UASB. The 

UASB/ FPU system is a 2-stage system in which the main degradation processes take place in the 

UASB system. The polishing of the UASB effluent takes place in the Final Polishing Unit (FPU), which 

has a hydraulic retention time of 1 day. The anaerobically stabilized sludge is dried and transported 

offside. The gas is used for energy recovery by dual fuel engines. The excess gas is flared. 

4.3.1.2 Conventional Activated Sludge Process 

The conventional Activated Sludge Process (ASP) for sewage treatment in widely applied in India and 

abroad. The process basically involves the aeration of settled sewage – mixed with return activated 

sludge in an aeration tank, the air being introduced into the liquid by either surface aerators or a 

diffused air system. The biomass generated in the aeration process is normally flocculent and settles 

out relatively easily, in secondary sedimentation tanks. The majority of this secondary, or activated, 

sludge is recovered to the aeration tank. The principal units required after screening include primary 

settlement tanks, aeration tanks, secondary settlement tanks and a pumping station for returned 

sludge and given in Figure 8.  

The mechanism of the process is that the raw (or generally after primary treatment i.e., Screening, 

grit removal) sewage is separated in the aeration tank for few hours in which the microorganisms 

metabolize the soluble and suspended organic matter. Part of the organic matter is synthesized into 

new cells and part is oxidized into Carbon dioxide and water to derive energy. In the activated sludge 

system, the new cells formed in the reaction are removed from the liquid stream in the form of 

flocculent sludge in settling tanks. A part of this activated sludge is recycled to the aeration basin and 

the remaining forms the waste or excess sludge. The process is named activated sludge because it 

involves the production of an activated mass capable of aerobic stabilization of organic material in 

wastewater. 



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.32 

 

 

Figure 8: Flow diagram of Conventional activated sludge process 

The suspended solid concentration in the aeration liquor, also known as mixed liquor suspension 

solids (MLSS), is generally taken as an index of mass of active microorganism in aeration tank. 

However, the MLSS will contain not only active microorganisms but also dead cells as well as inert 

organic and inorganic matter derived from the influent sewage. The mixed liquor Volatile Suspended 

solids (MLVSS) is also used and is preferable to MLSS as it eliminates the effect of organic matter. 

The aerobic and facultative bacteria are the predominant microorganisms which carry out the 

reactions of organic matter that is oxidation and synthesis. 

The basic activated sludge treatment process consists of the three following basic components. 

 A reactor in which the microorganisms responsible for treatment are kept in suspension 

and aerated. 

 Liquid solid separation generally in sedimentation tank. 

 A recycle system for returning the solids from liquid solid separation unit back to the 

reactor. 

An important feature of activated sludge process is the formation of flocculent settleable solids that 

can be removed by the gravity settling in sedimentation tanks. In most cases activated sludge process 

is used in conjunction with physical processed that are used for primary treatment of wastewater, 

including the disinfection and possibly filtration 

There are two types of mixing regime in aeration tank. When sewage moves down progressively 

along the aeration tank and remains unmixed with the rest of the contents of the tanks, it is called 

plug flow. When there is disposal of incoming sewage flow in the tank in which complete mix takes 



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.33 

 

place, it is termed as complete mix activated sludge (CMAS). Understandably in case of plug flow 

system, F/M and the Oxygen demand will be highest near the inlet of the tank, which then reduces 

gradually. In case of complete mix flow system F/M and Oxygen demand would remain uniform 

throughout. 

Conventional system of treatment of sewage represents the methods adopted during early 

development of activated sludge process. The conventional system is always preceded by primary 

settling tanks. The plant itself consists of an aeration tank, a secondary settling tank, as sludge return 

line and an excess waste line leading to a digester. 

In the conventional activated sludge process, sewage is mixed with sludge separated from previously 

aerated sewage sludge mixture. It is then aerated and settled. Part of the settled sludge is returned 

to the aerating tank, the excess sludge, not returned is wasted, The BOD removal in the process is 

85 to 92 %. The plant employs a plug flow regime which is achieved by a long and narrow 

configuration of the aeration tank with length equal to five times the width. 

The requirement of air in conventional system is high and there is slack of operational stability when 

there is variation in flow. Still for historical reasons, conventional treatment system is most widely 

used type of activated sludge process in the world over and so in our country also, particularly in 

case of large plants. 

The activated sludge process produces a large quantity of unstable sludge that requires additional 

treatment before disposal. The most common method of sludge treatment for plants of more than 

50,000p.e. is anaerobic sludge digestion. The methane gas produced during digestion is a potential 

source of energy. 

4.3.1.3 Activated Sludge Process with extended aeration 

The extended aeration system is modification of the conventional activated sludge process. The 

activated sludge plant with extended aeration employs a complete mix flow regime and the primary 

settling tank is omitted. The process employs low organic loading, long aeration time, high MLSS 

concentration and low F/M. The BOD removal efficiency is high up to 95 %. Due to long retention in 

aeration tank, the mixed liquor undergo considerable endogenous respiration and get well stabilised. 

The excess sludge does not require separate digestion and can be directly disposed of after 

dewatering. Also sludge production is a minimum. 



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.34 

 

The Oxygen requirement for the process is higher and the running cost is also therefore high. 

Filtration and sterilisation is required to meet the effluent standards for hygienic quality. However 

the operation is simple due to elimination of primary settling and separate sludge digestion. This 

method is suitable for medium and large cities. 

The above 3 technologies (Activated Sludge Process (ASP), Waste Stabilization Pond (WSP), Up flow 

anaerobic Sludge Blanket (UASB) Reactor), were the earlier technologies used for sewage treatment 

plants. 

Over the last two decades, a few newer treatment technologies have come into practice. The 

innovative technologies include Sequencing Batch Reactor (SBR), Moving Bed Biofilm Reactor 

(MBBR)/ Fluidized Aerobic Bioreactor and Membrane Bio Reactor (MBR) which are described in sub-

sequent sections. These are widely used and have been approved for projects executed under 

JNNURM, AMRUT and NMCG program of Govt. of India considering their various parameters such as 

effluent discharge after tertiary treatment, capital cost, area requirement, operation maintenance 

cost (energy cost, repair cost, chemical cost manpower cost etc). 

4.3.1.4 Sequencing Batch Reactor (SBR) 

SBR technology is a variant of ASP technology. This is essentially a batch treatment process by 

combining, primary settling, aeration, secondary settling and decanting the treated sewage in a 

series of sequenced and or simultaneous reactions in the same basin on a time deferred cycle. Thus, 

multiple basins are used whereby when one basin is in one part of the cycle such as aeration, another 

tank will be settling and discharging the treated sewage in a cyclically repeated operation. High 

efficiency fine bubble non-clog membrane diffused aeration is preferred. Schematic diagram of 

Sequencing Batch Reactor process is presented in Figure 9.  

A photograph of an actual plant is given in Figure 10. 



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.35 

 

 

Figure 9: Schematic diagram of Sequencing Batch Reactor (SBR) process 

 

Figure 10: Photo image of SBR technology plant 

Advantages Disadvantages 

 Can remove N and P concurrent with BOD. 
 Absence of odour and corrosive gases. 
 Improved aesthetics. 
 Does not require separate secondary clarifiers and 

major return sludge. 
 pumping stations, good use of common walls, simple 

square, rectangular or circular structures, can reduce 
the footprint compared to conventional activated 
sludge process. 

 Capability to manage and treat variable loading 
conditions, such as normal, diurnal, dilute monsoon, 
and shock loads. 

 No provision for sludge management. 
 No provision of primary treatment to 

moderate pollution load variations. 
 Higher energy input if used without bio-

methanation. 
 Requires at least semi-skilled 

manpower. 
 Patented process technology and 

decanters defying local cannibalization. 



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.36 

 

 Less manpower due to automatic control and easy to 
operate and to maintain. 

 High quality effluent for reuse without separate 
nutrient removal and fine filtration. 

 Can be expanded as a modular system. 
 Can also be used with primary clarifiers and 

conventional F/M ratio for bio-methanation and 
energy recovery. 

 The system can generate a stabilized sludge. 
 Track record for treating 27 MLD diluted sewage at 

Haridwar and 11.5 MLD at Goa. 

4.3.1.5 Moving Bed Bio Reactor (MBBR)/ Fluidized Aerobic Bioreactor FAB 

This technology is essentially the same as activated sludge except that the media suspended in the 

reactor offers additional surfaces for the microbes to grow and this in turn maximizes the growth of 

microbes in a given volume of aeration tank compared to the conventional aeration without the 

media and to that extent, it does appear preferable. Diffused aeration is of course needed. FAB 

technology is akin to MBBR except that instead of the media in suspension, the media is kept 

stationary and fluidized in the aeration tank. Schematic flow diagram of Moving Bed Bio Reactor 

process is presented in Figure 11. 

 

Figure 11: Schematic flow diagram of MBBR process 

  



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.37 

 

Advantages Disadvantages 
 There are no limitations of height as long as 

compressors can be suitably used. 
 Circular structures can be used to economize 

on construction costs & time. 
 The structures can be easily covered for 

indoor air quality when needed. 
 Requires lower footprints compared to 

conventional activated sludge. 
 Easy to operate and maintain. 

 

 The area per unit volume of the media offered by 
various vendors are different and also each vendor 
advocates his own criteria for the relative ratio of 
volume of media to volume of aeration tank, which 
makes it difficult to bring about a common and 
validated standard design criteria. 

 The quality of plastic of media varies. 
 The verification of whether the media is moving 

about the entire volume of the tank or merely 
clumping at the top layers and if so the method of 
mixing it up through the tank volume without 
shearing of the biomass on it are issues of infirmity 
and which may need gentle movers of the media 
through the volume of the tank. 

 Furthermore, the media is a patented product. 
 Higher energy input if used without bio-

methanation. 

4.3.1.6 Membrane Bio Reactor (MBR) 

The MBR is an important improvement of the widely used activated sludge process. Membranes 

replace the space consuming final clarifiers. This brings along quite a few important benefits. MBR is 

more compact. Not only do the membranes require a much smaller footprint, but the biomass 

concentration in the aeration tanks can also be 10 kg/m3, more than twice the concentration in 

activated sludge tanks. MBR provides better effluent quality. Depending on the design, very low 

effluent concentrations for BOD, COD, N and P can be obtained. The TSS concentration is virtually 

nil. Removal of micro-pollutants is usually better than activated sludge systems. MBR effluent is 

hygienically safe. The membranes are impermeable to bacteria and viruses. A schematic of the 

Bioreactor process is shown in Figure 12. 



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.38 

 

 

Figure 12: A schematic of the Bioreactor process 

The MBR process requires extensive mechanical pre-treatment, for example with rotating sieves, in 

order to remove all material that can clog or wrap around the membranes. After pre-treatment, the 

wastewater enters an aeration basin that is very much identical to the ones found in common 

activated sludge process, but more compact. The basins may be compartmented in order to achieve 

nitrification and denitrification. Aeration takes place by common bubble aeration. The wastewater 

then enters the membrane tanks, where the effluent will pass the membrane pores. The sludge is 

returned to the aeration basin. 

Drawbacks of the MBR are its higher energy consumption and the sensitivity of the membranes to 

clogging. It requires skilled operation. The investment cost is higher than conventional activated 

sludge plants. 

The result of effective primary plus secondary treatment is removal of about 90% of the organic 

matter, virtually all pathogens, and most solids. Between 10% and 20% of the nitrogen is also 

automatically removed because the decomposer bacteria require this much for their own growth. 

4.3.1.7 Advantages and Disadvantages of selected technologies 

The advantages and disadvantages of the technologies in vogue have been consolidated and 

comparison undertaken and is as given in Table 7. 



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.39 

 

Table 7: Advantages and Disadvantages of selected technologies 

Technology Advantages Disadvantages 

Conventional 
activated sludge 

‣ small land requirement 

‣ widely used and 

proven technology 

‣ primary and secondary 
sedimentation required 

‣ skilled operation necessary 
‣ large quantity of unstable sludge 

produced 
‣ high proportion of mechanical and 

electrical equipment necessary 
‣ high energy consumption 
‣ additional sludge treatment required 

Sequencing batch 
reactor (SBR) 

 

‣ small land requirement 
‣ proven technology 
‣ Capacity to handle shock loads 
‣ relatively simple operation 
‣ production of stabilized sludge 
‣ Absence of odor and 

corrosive gases. 
‣ Improved aesthetics. 
‣ nitrogen reduction 

readily achievable 
‣ moderate investment 

‣ high proportion of mechanical and 
electrical equipment necessary 

‣ high energy consumption 
‣ medium construction cost 
‣ skilled operation needed 

Moving Bed 
Biofilm Reactor 

(MBBR/FAB) 

‣ small land requirement 
‣ robust process and 

proven technology 
‣ relatively simple operation 
‣ production of stabilized sludge 

‣ Equalization tank is necessary. 
‣ high proportion of mechanical 

electrical equipment necessary 
‣ high energy consumption 
‣ medium construction cost 
‣ poor nitrogen reduction 
‣ secondary sludge treatment required. 
‣ Reliance on patented media 

Membrane Bio 

Reactor (MBR) 

‣ small land requirement 
‣ production of stabilized sludge 
‣ nitrogen reduction 

readily achievable 
‣ disinfection of effluent 

‣ very high proportion of mechanical 
and electrical equipment necessary 

‣ complex operation (skilled personnel 
required) 

‣ relatively new technology 
‣ very high energy consumption 
‣ very high construction cost 

4.3.2 Attached growth processes 

In attached growth process the microorganisms responsible for conversion of organic material or 

nutrients are attached to an inert packing material. Attached growth system (fixed film reactor) 

occurs naturally at any water solid interface as in solids lakes and river bottoms.  

  



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.40 

 

Their engineered forms are: 

 Trickling filters 

 Rotating biological contactors 

 Submerged media beds (down flow, Up flow, and fluidized bed) 

 Land treatment and infiltration system 

4.3.2.1 Trickling Filters  

            Trickling Filters possess a unique capacity to handle shock loads and provide dependable 

performance with a minimum of supervision. The filter consists of a permeable bed of medium 

through which the sewage or liquid waste is allowed to percolate. The materials used as filter 

medium include crushed or broken rock, gravel, blast furnace slag or inert synthetic materials such 

as plastic and ceramics. Randomly packed solid media like rock gravel and slag are characterised by 

lower porosities (40% - 60%). The trickling filters may be generally circular but square or rectangle 

may also be used. The sewage is evenly distributed over filter medium, and the treated effluent is 

collected by the underdrains. The trickling filter is preceded by primary sedimentation so that 

settleable solids in the sewage may not clog the filter. The trickling filter serves both to oxidise, and 

bio flocculate the organic material in sewage and their efficiency is assessed on the total reduction 

in BOD effected through the filter and the subsequent settling tank, since the effluent quality is 

reckoned after the settlement of bio flocculated solids. Trickling filters My be categorised as low rate 

, high rate and super rate based on hydraulic and organic loading rates. 

4.3.2.2 Rotating biological Contactor 

Rotating Biological Contactor (RBC) is one of the relatively recent additions to the family of biological 

treatment devices. The RBC include low food to microorganism ration resulting in higher efficiencies 

of organic matter removal, low hydraulic retention periods minimizing tank volume and capital costs 

,low head loss and lower power requirements , inherent simplicity. The RBC can be adopted for small 

and medium towns. The RBC consists of a series of closely spaced vertical discs mounted on a 

horizontal shaft rotating at low speeds normally less than 10 rpm. The disc being perpendicular to 

the wastewater movement in a cylindrical vessel. The discs also called bidiscs, support biomass and 

partially submerged in waste water.  

The rotation of the disc causes the biomass to be alternatively submerged in wastewater to absorb 

food and to pick up a thin layer of waste water film to slide down the biomass. The basic process 



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.41 

 

flow sheet of waste water treatment system may consist of primary sedimentation following 

screening and grit removal, aerobic biological treatment in RBC unit and secondary settling for solid 

-liquid separation of sloughed film from treated waste water. The settled sludge from primary and 

secondary sedimentation has to be suitable treated and disposed. 

4.3.2.3 Submerged media beds 

Submerged media beds treatment is a process used to reduce the organic loading of residential and 

commercial sewage / wastewater, and in doing so will reduce the Biological Oxygen Demand (BOD) 

and a significant quantity of Suspended Solids (SS) which if otherwise untreated would contaminate 

river and sea outfalls, in other words it is used to substantially improve effluent discharge quality. 

Larger solids settle into the bottom of the primary tank and are removed periodically as sludge, and 

where other buoyant material which floats upwards is to be removed usually by a scraping/screening 

method. The biodegradable Organic Matter is degraded by the biomass on the media. The 

Submerged media process uses support media to retain an active biomass to reduce the influent 

BOD Levels. Tubular diffusers are used with the media giving a good air dispersal and low level of 

blockage due to growth of biological film. 

4.3.2.4 Land treatment and infiltration system 

Land treatment is the controlled application of wastewater to the land at rates compatible with the 

natural physical, chemical and biological processes that occur on and in the soil. The three main types 

of land treatment systems used are slow rate (SR), overflow (OF), and rapid infiltration (RI) systems. 

wastewater is applied to shallow basins constructed in deep and permeable deposits of highly 

porous soils. Wastewater application can be by flooding, or occasionally by sprinklers. Treatment, 

including filtration, adsorption, ion exchange, precipitation, and microbial action, occurs as the 

wastewater moves through the soil matrix. Phosphorus and most metals are retained in the soil 

while toxic organics are degraded or adsorbed. As wastewater percolates through the soil, it can be 

collected, or it can flow to native surface water or groundwater aquifers. Where the groundwater 

table is relatively shallow, the use of underdrains allows control of groundwater mounding and 

recovery of the renovated water. In areas with deeper groundwater, wells are used to recover the 

renovated water. This recovered water can be for irrigating crops or for industrial uses. This is known 

as “beneficial reuse.” Water that is not recovered can recharge groundwater aquifers. Requires long 

term commitment of a significant land area for treatment, with minimal secondary benefits such as 



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.42 

 

are possible with other natural treatment systems (i.e., crop or forest production, habitat 

enhancement, etc.).  

However, fixed-film systems (Attached growth process) are more able to cope with drastic changes in 

the amount of biological material and can provide higher removal rates for organic material and 

suspended solids than suspended growth systems. Roughing filters are intended to treat particularly 

strong or variable organic loads, typically industrial, to allow them to then be treated by conventional 

secondary treatment processes. Characteristics include typically tall, circular filters filled with open 

synthetic filter media to which wastewater is applied at a relatively high rate. They are designed to 

allow high hydraulic loading and a high flow-through of air. On larger installations, air is forced 

through the media using blowers. The resultant wastewater is usually within the normal range for 

conventional treatment processes.  

4.4 Tertiary Treatment 

This treatment is done to polish the effluent received from secondary treatment units to improve 

the quality of effluent further for reuse. Tertiary treatment is needed only when such greater reuse 

of waste is contemplated or where the situation dictates the higher quality of effluent. Tertiary 

treatment may include processes like rapid sand filtration, carbon absorption, ammonia stripping, 

coagulation and flocculation and ion exchange etc. Evidently the cost of such a treatment is 

prohibitive and may hardly prove economically viable particularly in developing countries except in 

certain extremely critical situations. 

In order to select the treatment method, cost factor is the prime consideration. The cost of the 

treatment plant would include the cost of installation, cost of maintenance and operation. The other 

factors which deserve consideration are cost of construction and maintenance, location, land 

availability and topographical conditions. 

a) The various tertiary treatment processes are as under: 

1. Intermittent Sand filters 

2. Oxidation 

3. Rapid Sand filters 

  



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.43 

 

4.4.1 Intermittent Sand Filters 

Intermittent sand filter is a specially prepared bed of sand or other fine material on the surface of 

which sewage is applied by a under drainage system. Primary and secondary treatments are the 

requirements before putting the effluent for tertiary treatment on sand beds. Quality of effluent is 

such that no subsequent treatment is required except disinfection or chlorine dosing. The demerit 

of this process is that it requires large area of land and considerable quantity of sand. It does not 

require constant skills of attendance and electrical/ mechanical energy for operation and 

maintenance. This treatment is suitable for small towns and institutions where discharge is not 

much. The rate of filtration is between, 20000 gallons to 50000-gallon/ acre/day, depending upon 

the quality of raw sewage for the treatment. 

Quality of effluent of intermittent sand filter is very good. In a properly designed and operated plant, 

the effluent is clear, colourless, odour less and sparkling. It is completely nitrified, is suitable for 

irrigation and contains high percentage of dissolved oxygen. It has no settle-able solids, efficiency of 

removing the bacteria is between 98 to 99% B.O. D about 90% and suspended solids over 80%. The 

main drawback of this system is the huge area of land requirement, which makes the option very 

uneconomical as the cost of land is very high in urban areas. 

4.4.2 Oxidation 

This can be divided into three categories. 

i. Where the oxygen is recovered from atmosphere by the contact of sewage with 

atmospheric air and by sunlight. In this case large Area of land is required and is not 

suitable for big cities. 

ii. Where Aerators are used for providing extensive air contact and to increase the 

probability of adding oxygen into the sewage. In this case also, large area of land is 

required and is not suitable for big cities. 

iii. Aeration of sewage can be done by diffusion of air by perforated pipes and air compressor, 

this Process is widely in use, but it is economical up to the 1 MGD. Plant only. Further it requires 

skilled labour for its maintenance and operation, electrical/ mechanical energy is also required 

for the operation of this process. This process is not suitable. 

  



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.44 

 

4.4.3 Rapid Sand Filters 

This process is suitable where primary and secondary treatment has been given to the sewage and 

B.O.D contents of sewage are reduced to less than 30, suspended solids, grease and floating material 

are also removed in secondary and primary treatment, the rate of filtration is this case is about 2 

gallons per sq. ft per minute or 80 to 100 LPM/M2. The rate of filtration can further be increased up 

to 150 LPM/M2 by correcting the filter media by using coarser sand of effective size up to 1mm or 

by using dual media filters. 

The rapid sand filter comprises of bed of sand serving as a single medium granular matrix supported 

on gravel overlying an under-drainage system. The distinctive feature of rapid sand filter compared 

to intermittent sand filtration is to treat the raw sewage carefully to reduce its BOD to less than 5, 

along with reduction of suspended solids. Further to effectively flocculate the colloidal particles, use 

of higher filtration rates and coarser but more uniform filter media to trap influent solids without 

excessive head loss and back washing of filter bed by reversing the flow direction to clean the entire 

depth of filter. Pre- treatment of filter influents should be adequate to achieve efficient removal of 

colloidal and suspended solids. 

When water containing suspended material is applied to top of filter bed, suspended and colloidal 

solids are left behind in the granular media. Accumulation of suspended particle in the pores and on 

the surface of filter medium leads to build up of head loss as pore volume is reduced and greater 

resistance is offered to flow of water simultaneously with the build-up of head loss to a fore 

determined terminal value. The suspended solids removal efficiency of successive layers of filter 

medium is reduced as solids accumulate in the pore space and reach ultimate value of solid 

concentration, which results into breakthrough of suspended solids and filter quality deteriorates. 

Effluent from the secondary treatment plant is pumped to the sump of Tertiary Treatment Plant 

(T.T.P). This effluent flows in the channel, and required quantity of coagulant (alum), lime and 

chlorine are mixed before the sewage passes through chute. Increase in the velocity in chute helps 

in mixing the coagulants in effluent. Thereafter this sewage enters into rapid mixing chamber, (flash 

mixer) where instantaneous mixing of coagulant is effected through a high speed stirrer. Thereafter 

this sewage enters into the flocculation chambers at different speeds. Here the flocks will be 

tendered at different speed to increase in size.  



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.45 

 

After this, flocculated water passes through the settling Tank. In settling tank most of the flocks settle 

down, then this decanted water is placed over the filter beds, and after filtration the effluent which 

is quite neat and clean is collected in collecting tank/ sump. 

The sludge collected in flocculators & settling tank is drained out by hydraulic pressure and is 

collected in sludge tank from where it is pumped to Centrifuge /sludge digestion tank. 

As a precautionary measure, a heavy chlorine dose @5mg/litre is added in the beginning of tertiary 

treatment. After pre-chlorination, alum dose @ 30-35 mg/litre, lime @25MG/litre is added as 

coagulant for flocculating and removing the suspended matter. After going through the entire 

process, the filtered tertiary treated water is again disinfected with chlorine dose @3 P.P.M. The 

effluent after tertiary treatment can achieve the following treatment level as given in Table 8. 

Table 8: Effluent standards fixed after tertiary treatment 

Total suspended solids : Less than 1 mg/ltr 

BOD : Less than 5 mg/ltr 

COD : Less than 60 mg/ltr 

Turbidity : Less than 2 units 

Color : Less than 30 unit 

4.4.4 Recommendations on Tertiary Treatment 

For many reasons, tertiary treatment is applied with reservation at present. Some of the reasons 

are: 

1. Psychological attitude of public towards reuse of sewage. 

2. Public health conditions also come into hindrance. 

3. Economic viability. 

4. Public discourage in use of reclaimed waste for agriculture. 

In India rarely Tertiary Treatment Plants have been constructed and hence it is recommended that 

Tertiary Treatment Plants can be added later on in future keeping in view availability of land and 

funds. Since the final effluent from the proposed STP based on SBR technology will be well within 

the SPCB accepted standards for discharge into water bodies no tertiary treatment is necessary and 

as such not included in the project. There are no major industries which can utilize treated effluent 

in the project area or nearby locations. 



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.46 

 

For discharging into the nearby waterbodies, the wastewater after secondary treatment of SBR 

technology need not require any tertiary treatment. For supplying to nearby industries and 

agricultural and irrigation purposes, the quantity proposed for such industrial and 

agricultural/irrigation demand in the surrounding area shall be arrived. The sand filter shall be 

provided with piping and a collection reservoir. Since KWA is nodal agency for pipe water supply for 

industrial demand, a new industrial water supply scheme may be proposed with source of water as 

treated wastewater. The drinking water service level can also be improved by sparing the present 

industrial water supply to drinking water supply. 

4.5 Treated Sewage Recycle & Reuse / Disposal System 

The reuse and recycling of sewage is defined as the percentage of sewage recycled or reused after 

appropriate treatment in gardens and parks, irrigation, etc. and, is to be at least 20% to begin with. 

The treated sewer can be discharged into a stream river, or it can be used for: 

a) Irrigation of green spaces such as parks, golf courses etc. 

b) Ground water recharge if sufficiently clean 

c) Restricted irrigation of fields where crops can be grown keeping in view the parameters 

of effluent. 

d) Industrial units 

e) Domestic use for flushing etc. 

The STP sites under IURWTS project are in areas where there are no inhabitants in a radius of 50m 

from the boundaries of the STP sites and there are no paddy fields nearby. Any kind of industrial 

units are also not existing in the vicinity of the proposed STP sites. Hence for irrigation of lawns, 

domestic use of flushing and for use in industrial units, the effluent must be pumped, and distribution 

system has to be laid which becomes a very costly affair. Proper maintenance for this additional 

component is also required. Moreover, the ground water is available in sufficient quantity and the 

same is used economically for the above-mentioned uses. 

In general, public of IURWTS catchment are not inclined to the concept of wastewater recycling 

within the community. The only option left is restricted irrigation in fields and that too only during 

dry seasons. During rainy season, there is no alternative except disposal of effluent in the nearest 

water bodies as per prescribed effluent standards. The economic considerations are necessary 



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.47 

 

because, when “first-hand” water is available at a cheaper price, it may not be worthwhile to reuse 

wastewater, unless there are other special conditions. 

Despite a long history of wastewater reuse in many parts of the world, the question of safety of 

wastewater reuse remains an enigma mainly because of the quality of reuse water. There always 

have been controversies among the researchers and proponents of extensive wastewater reuse, on 

the quality the wastewater is to meet. In general, public health concern is the major issue in any type 
[...]
E. Coli Not specified NIL The STP removes the harmful bacteria completely. 

The objective of sewage treatment is to reduce the polluting substances to (a) the standards laid 

down by the Ministry of Environment and Forests (MoEF&CC) of the Government of India (GOI) and 

these cannot be relaxed by the State Pollution Control Boards (PCB), but they can prescribe more 

stringent standards specific to the discharge environment. 

6.10 Muttar STP (16.5 MLD)  

The sewer from wards in Edappally and Chilavanoor canal catchment area of IURWTS Project lies in 

the  northern side of NH 544 Kochi metro route along Banerji Road , has a total shape area 8.92 

sq.km.  



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.65 

 

The ward/Area/Density for the Corporation and municipality area coming under the Muttar Sewer 

network is given in Table 14. The catchment area including the sub catchments of Muttar STP 

covered area is as shown in Figure 17.  

 

Figure 17: Muttar STP catchment 



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.66 

 

 

6.10.1 Per Capita Sewage Flow 

CPHEEO Manual on Sewerage and Sewage Treatment (2013) recommends a sewage generation of 

80 - 90% of water supply. 

The present per capita supply of water in the project area is for domestic demand is taken as 150 

lpcd. Floating population is also taken into account for calculating sewer loads. For Kochi floating 

population considered as 55% of the total population and for Kalamassery floating population is 

considered as 20% of the total Kalamassery population. So, the per capita sewage flow for floating 

population is  taken as 70 lpcd. Sewer load for nondomestic / Flat complexes demand is also calculated.  

6.10.2 Peak Factor 

The peak factor, i.e. the ratio of maximum to average hourly flow, depends on the water use habit 

of the population of the project area and the contributing population. The quantity of water used in 

a day varies during the hours of the day due to habits of people.  

Though the sewerage system will receive flow throughout the day, there will be some duration in 

which maximum sewage will be generated. 

Peak factors for domestic flow as per guidelines given in the CPHEEO Manual are as follows: 

Contributing Population Peak Factor 

Up to 20,000    3.00 

From 20,000 to 50,000   2.50 

50,000 – 750,000   2.25 

Above 750,000    2.00 

 

The peak factor for this project sewerage system is taken as 2.25 based on the Kochi city and Kalamassery 

population. 

6.10.3 Infiltration 

The infiltration into sewerage system shall be considered during flow estimation. Estimation of the 

flow in sanitary sewer includes flows due to infiltration of water through the joints of pipes and 

through manholes. The quantity is contingent on the workmanship in laying of sewers and the depth 

of ground water table in the area. Sewers are designed for the peak discharges and provision for 



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.67 

 

ground water infiltration is to be made for worst condition and conservative design. With better 

standards of workmanship and availability of watertight joints for pipes, these values may be kept at 

minimum.  

During most periods in the year, no ground infiltration is expected due to the absence of rains. 

Furthermore, due to the use of better pipe materials and construction techniques, the infiltration 

will be minimal. Provision for infiltration shall be made in the designs of sewer network in the scheme 

as per recommendations of CPHEEO manual, Table 17. 

Table 17: Recommended Infiltration rate 

Norm Minimum Maximum 
Liters/ha/day  5,000 50,000 
Liters/km of sewer/day 500 5,000 
Liters/day/manhole 250 500 

The infiltration into sewer may occur through pipes, pipe joints, and manholes. With improved 

construction practices, the rate of infiltration will tend to be on the minimum, rather than on the 

maximum. The water table in Kochi is relatively high ((Source: Soil Investigation Report, 2009): it 

varies from 1.5 to 3 meters. 

For the purpose of this project, an infiltration rate of 4500 litres per km sewer line per day as 

suggested by CPHEEO has been adopted in the design. 

Sewer load has been calculated for the projected population and is given in Annexure 1. 

a) Based on the above factors the scheme capacity is calculated as follows. 

Sewer load generated in the project area @ 85% of domestic water 

demand of 150lpcd per capita sewage flow 
=   9.89 MLD 

Sewer load for floating population and other institutions such as hospitals, 

hotels, commercial buildings, industries etc.  
=   3.74 MLD 

Ground water infiltration @ 4500liters/km/day  =   0.40 MLD 

Total sewer load =   14.03 MLD 

It was proposed to convey sewer load of 2.10 MLD generated in left-out portions of project 

catchment area which Is included in KWA area to Muttar STP and hence the treatment capacity of 

Muttar STP is 16.5 MLD. 



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.68 

 

6.11 Process Description 

The test results showing raw sewage quality in Kochi city is attached separately. It is observed that 

due to high infiltration, being a waterlogged area, the BOD concentration is less than the estimated 

BOD. However, the worst condition has to be taken into account for design purpose.  

The object of sewage treatment is to stabilize decomposable organic matter present in the sewage 

so as to produce an effluent and sludge which can be disposed off in the environment without 

causing health hazards.  

The treatment units & accessories consist of: 

1. Inlet chamber 

2. a)  Mechanical Coarse screen arrangement & channel 

       b)  Manual screen in the bypass channel 

3. Mechanical Fine Screen arrangement & channel 

4. Grit Chamber (Detritus Tank) 

5. SBR Basins 

6. Chlorine Contact Tank 

7. Sludge Sump and Pump 

8. Polyelectrolyte Dosing tank 

9. Transformer Yard 

10. DG Set house 

11. Metering Room 

12. SBR Air blower Room 

13. MCC & Control Room 

14. Laboratory 

15. Office Building 

16. Chlorination cum Chlorine tonner House 

17. Centrifuge feed Pumphouse 

18. Centrifuge House 

19. Raw Sewage Pumphouse 

20. Security Cabin 



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.69 

 

The treatment process comprises of the primary treatment, Secondary treatment, and tertiary 

treatment. The STP of this project is designed for treatment using SBR technology for secondary 

treatment. 

1. Primary treatment comprises of screening and grit removal, 

2. Secondary or biological treatment comprises of Sequential Batch Reactors followed by 

dewatering and sludge thickening etc. 

3. Tertiary treatment – GC has obtained the consent to establish STP at Perandoor from 

Kerala State Pollution Control Board (ref. Annexure 9). The Board informed that the 

effluent should be adhere to the standards before discharging into the water bodies. 

4. The effluent after SBR process will meet the standards. Hence there is no need for 

additional filtering units. Disinfection unit is added to the components for chlorination 

of the treated effluent which more than any other additional tertiary treatment which 

is approved by KSPCB. Hence this project didn’t provide any tertiary treatment other 

than chlorination. 

6.11.1 Process Flow Diagram 

 

Figure 18: SBR Technology: Process Flow Diagram 



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.70 

 

6.11.2 Primary Treatment units  

The proposed primary treatment units consist of the receiving chamber, raw sewage sump (wet well) 

cum pumphouse, coarse screen and fine screen channels and grit chambers.  

6.11.2.1 Receiving Chamber 

The sewage collected through the primary sewers laid along the canal banks will collect into a 

receiving chamber from where it will be taken into downstream coarse screens. 

6.11.2.2 Coarse screen Channel 

Adequate numbers of mechanical along with manual (Stand by) coarse screens shall be provided 

upstream of the wet well for removal of the floating and oversized materials more than 15mm size 

coming with the sewage. The coarse screen shall screen out almost all of medium and large floating 

and oversized material such as plastic rags, debris, weeds, paper, cloth rags etc which could clog the 

wastewater pump impellers. The coarse screen shall be inclined bar screen pf stainless steel flats 

and shall be sturdy design to take care of all sorts of materials envisaged in the gravity sewer. The 

screenings shall be dropped on a conveyor provided above the top of the screen channel. The 

screening materials as collected will drop automatically into a wheelbarrow for its disposal. 

6.11.2.3 Raw sewage Pumping stations 

Screened sewage after coarse screening enters wet well of the pumping station. The capacity of the 

wet well is such that adequate detention time is available during average and peak flow conditions. 

The effective liquid volume shall be provided below the invert level of the incoming sewer after 

leaving provision for free board. Also, an additional depression shall be provided to ensure adequate 

submergence of pumps. Pumping station shall have a room adequate for installing electrical panels. 

Suitable arrangement shall be provided for lifting of pumps.  

Suitable combinations of submersible pumps shall be provided to cater the pumping requirements 

at average and peak flow conditions. Based on incoming flow conditions adequate no of pumps shall 

start/stop automatically as per the pumping requirements.  

The pumped flow from the pumping station shall be taken to the elevated headworks, inlet chamber 

of the plant where sewerage will gravitate to the grit chamber. 



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.71 

 

6.11.2.4 Stilling chamber and fine screen channels 

The raw sewage is pumped from Raw water pump house collected in the Stilling Chamber shall n 

quiescent flow conditions. Raw Sewage then follows through Bar Screens for removal of floating 

matter less than 15mm and greater than 6mm. Removal of such fine particles is also required 

because it can also otherwise choke pipelines / pumps etc and hinders the normal operation of the 

treatment plant. The mechanical screen is made of steel bars and shall be of approved design, placed 

at equal intervals. The inclination of bars is kept such that raking becomes easy.    

A manual standby screen is also provided. The screenings are conveyed through the conveyors up to 

the suitable loading point from where it can be transported using trolley by client. The screened 

sewage is now made to pass through the grit chamber.   

6.11.2.5 Grit chamber  

The grit present in the raw sewage may consist of sand / dirt collected during transportation the 

sewerage collection system. The grit removal tank removes grit and small inorganic particulate 

matter of specific gravity above 2.65 and particle size above 150 microns. The tank shall be RCC 

construction complete with mechanical internals and rectangular in shape.  As the sewage is made 

to pass through this system the grit settles on the floor. The settled grit shall be loaded in a trolley 

to be provided. 

6.11.3 Secondary treatment units 

The main pollutants in the raw sewage are represented in the form of Bio-chemical Oxygen Demand 

(BOD) and Chemical Oxygen Demand (COD). The bacterial ability to synthesize the organic matter to 

harmless end products like carbon di-oxide and water molecules is utilized to treat the raw sewage. 

6.11.3.1 SBR Process 

A sequential Batch Reactor (SBR) is a fill- and draw activated sludge treatment system. As such SBRs 

are capable of handling all waste waters commonly treated by conventional activated sludge plants. 

Municipal and industrial waste waters have both been successfully treated in SBR systems. The unit 

processes involved in the SBR, and conventional Activated sludge systems are identical. Aeration and 

sedimentation /clarification are carried out in both systems. However, the important difference is 

that in conventional plants the processes are carried out simultaneously in separate tanks whereas 

in SBR the processes are carried out sequentially in the same tank. 



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.72 

 

6.11.3.2 Process Description 

A treatment plant utilising SBR concept has only one type of process unit, the batch reactor tank. It 

is possible and even preferable in many cases to link several identical reactors in a multiple tank 

configuration to limit the size of individual units and increased flexibility. There are no units 

dedicated to a single process, such as equalising basins, aeration chambers, and clarifiers, as in 

continuous flow systems. In its simplest form a batch reactor consists of a single tank equipped with 

an inlet for raw wastewater, air diffusers, with associated compressors and piping for aeration; a 

sludge draw-off mechanism at the bottom of waste sludge; a decant mechanism to remove the 

supernatant after settling; and a control mechanism to time and sequence the processes. Various 

suppliers of SBR systems include different modifications to the basic system such as installation of a 

baffle near the inlet to provide a pre react chamber operated from the aerated portion of the basin.   

Many decant structures are marketed with features designed to limit the discharge of floating solids 

and settled sludge. Air diffuser design and construction also varies among suppliers, but many SBR 

use jet aerators or mechanical aeration to accomplish aeration and/or mixing with a single device. 

The heart of the SBR system is the control unit and the automatic switches and valves that sequence 

and time the different operations. The advent of reliable microprocessors at reasonable cost used in 

conjunction with modem limit /level switches and automatic valves has been a major factor in the 

recent development of SBR technology. The ability to control the processes in time rather than space 

is crucial in SBR concept. 

6.11.3.3 SBR Cycle 

In SBR operations the cycle processes FILL-REACT, REACT, SETTLE, DRAW are controlled by time to 

achieve the objectives of the operation. Each process is associated with particular reactor conditions 

(turbulent / quiescent, Aerobic/Anaerobic) that promote selected changes in the chemical and 

physical nature of wastewater. These changes lead ultimately to a fully treated effluent. 

6.11.3.4 Fill or Fill-react 

The purpose of FILL-REACT operation is to add substrate (Raw Wastewater) to the reactor. The 

addition of substrate can be controlled either by limit switches to a set volume or by a timer or a set 

time period. If controlled by volume, the FILL-REACT process typically allows the liquid level in the 

reactor to rise from 50 -80% to 100%. If controlled by time the FILL-REACT process normally lasts 

approximately 25% to 50% of the full cycle time.  



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.73 

 

Period of aeration and/or mixing during FILL are critical to the development of organisms with good 

settling characteristics and to biological nutrient removal (Nitrogen (N), Phosphorus(P)). An 

advantage of SBR system of time control is its ability to modify the reactor conditions during the 

phases to achieve the treatment goals. This phase is ended when the liquid level in the tank reaches 

a predetermined level. The filling can be done in a continuous mode also. 

6.11.3.5 Settle 

The purpose of SETTLE is to allow solids separation to occur, providing supernatant to be discharged 

as effluent. In an SBR this process is normally efficient than in a continuous flow system because in 

the SETTLE mode the reactor contents are completely quiescent. The SETTLE process is controlled by 

time and is usually fixed between ½ to 1 hour so that the sludge blanket remains below the 

withdrawal mechanism during the next phase. 

6.11.3.6 Decant/Discharge 

The purpose of decant is to remove the clarified treated water from the reactor. Many types of 

decant mechanisms are in current use with the most popular being electromechanical moving weir 

type. When operated during the decant phase of the cycle the decanter travels from down at an 

initial fast speed. Interaction with the liquid level is detected by a level indicator float switch which 

then causes the decanter to proceed at its rate of travel producing a constant rate of discharge of 

treated effluent from the basin. On reaching designated bottom water level, the decanter is reversed 

to travel back to its rest position at the initial fast speed.  

Sludge wasting is another important step in SBR operation that greatly affects process performance. 

It is not includes ass one of the three basin processes because there is no set time period within the 

cycle dedicated to wasting. The amount and frequency of sludge wasting is determined by process 

requirements, as with conventional continuous flow systems. In an SBR operation, sludge wasting 

usually occurs during the SETTLE or DECANT phases.  

A unique feature of the SBR system is that there is no need for a return activated sludge (RAS) system. 

Since the aeration and settling occurs in the same tank, no sludge is lost in reaction phase, and none 

has to be returned from clarifier to maintain sludge content in the aeration tank. This eliminates the 

need for the hardware and controls associated with the conventional RAS system. The sludge volume 

and thus sludge age in the reactor of an SBR system is controlled by sludge wasting only. 



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.74 

 

6.11.3.7 BOD, Nitrogen and Phosphorous Removal Mechanism 

Organic matter Removal 

More than 95 % removal of BOD is noted in SBR. An important advantage of SBR system is the control 

the operator can maintain over microorganism selection. Within a complete treatment cycle the 

microorganism selection pressures are highly variable and severe. These pressures include Oxygen 

availability which ranges from anaerobic through anoxic to high DO conditions, and substrate 

availability which ranges from famine to feast conditions. While of certain of these selection 

pressures can occur in some conventional continuous flow systems, the SBR system provides the 

ability to easily select and extend or limit preferred conditions through time, allowing the 

preferential growth of desirable microorganisms.  

Two observations have been documented that illustrates the beneficial effects of this control ability. 

The first is that the RNA content of microorganisms produced in the conventional continuous flow 

systems. The growth rate of microorganisms has been directly linked to the RNA content of the cells.  

This means that in an SBR system more microorganisms are capable of processing a greater quantity 

of substrate at a greater rate than in a conventional system. Secondly it has been reported that a 

properly selected aeration strategy can result in the minimizing of the growth of filamentous 

microorganisms as is true in continuous flow systems. These microorganisms whose presence in 

quantity leads to problems with sludge bulking and foaming are undesirable in the activated sludge 

floc in excessive numbers and their control is an asset to system performance. 

Nitrogen Removal 

Nitrogen removal can be achieved in the SBR system without additional equipment or chemicals. 

Nitrogen enters the system in the raw wastewater in the form of organic Nitrogen and Ammonia 

(NH4). It is removed from the system in the form of organic Nitrogen gas (N2). The process by which 

ammonia nitrogen is converted to nitrogen gas involves three steps. First is the conversion 

(nitrification) of Ammonia Nitrogen to Nitrite (NO2). Second is the conversion of nitrite to Nitrate 

(NO3). Third is the conversion of (denitrification) of nitrate nitrogen to nitrogen gas. All of these steps 

are accomplished by microbiological action.  

However different nature of reactions oxidising or reducing, demands different microorganisms and 

reactor conditions. Nitrification, the process of converting ammonia- nitrogen through nitrite–

nitrogen can only occur under conditions of adequate DO. In the SBR system nitrification takes place 

during REACT and any periods of aerated FILL. If the nitrification process is to be effective, the 



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.75 

 

combined aeration time during FILL and REACT must be sufficiently long and the DO sufficiently high 

(greater than 1mg/l) to allow both the development of nitrifiers (those microbes performing the 

nitrification) in the system and the completion of Ammonia-nitrogen oxidation.  

Denitrification (step3), the process of converting nitrite nitrogen to nitrogen gas, only occurs in the 

absence of DO. In an SBR system, denitrification can occur during the unaerated potion of FILL-REACT 

and during the later stages of SETTLE & DECANT after the DO content has dropped off. Recirculation 

of the MLSS to the selector also causes denitrification. As with nitrification, these conditions must 

last sufficiently long to allow the desired nitrogen reduction to take place. Nitrogen removal in SBR 

system can be considerably greater in efficiency than    conventional continuous flow systems. The 

advantage of SBR system is that the conditions necessary to achieve the nitrogen removal can be 

created by simple changes to the plant operation (modification to periodicity and duration of 

aeration, providing internal recirculation) rather than by major modification of the physical plant 

discharge. 

A selector zone is also proposed in the STP units for effective nitrogen removal. 

Phosphorus Removal 

Phosphorus removal by microbiological methods in SBR systems is well documented. The addition 

of chemical coagulant to the reactor that precipitates phosphorus into the sludge is a common 

phosphorus removal process applicable to both conventional continuous flow and SBR systems. The 

microbiological removal of phosphorus first requires an anaerobic period (The absence of dissolved 

oxygen and Oxidised nitrogen) during which substrate (raw waste) is present. This period should be 

followed by an aerobic period (high DO) that promotes the uptake of excess phosphorous by the 

sludge mass. Excess sludge should be removed from the reactor in suitable quantities before the 

onset of next anaerobic period. In term of SBR operation anaerobic conditions and aeration must be 

available during FILL- REACT period for phosphorous release and uptake by biomass. These 

conditions can also be available in selector by recirculation of sludge. The flexibility of SBR system is 

again shown by its ability to achieve these conditions with simple operational modifications. 

6.11.3.8 Design requirement 

SBR plants typically consist of a minimum two (2) reactors in a plant. When one unit of reactors is in 

the fill mode, the other reactor (s) may be in the stage, the oxygen supplied to the system within the 



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.76 

 

time frame of reaction cycle. This generally requires higher oxygen capacity than a continuous flow 

system. 

In the decant stage, there shall be sufficient time to allow for mixed liquor suspended solids (MLSS) 

to settle before decanting begins. Due to the fact that decanting time is much shorter than fill time, 

the effluent flow rate will also be much higher than influent flow rate. The design of decanting weir 

shall be able to handle high overflow rate without affecting scouring of settled sludge. Furthermore, 

there shall be sufficient allowance of clear water depth from sludge blanket to minimize sludge carry 

over. The volume of water decanted shall be limited to prevent scouring of solids. 

All SBR plants must be designed to cater for peak flows. A minimum of two (2) system is required. 

Proven control system in the form of Programmable Logic Controller with complete instruction is 

provided. All SBR systems must be preceded with complete preliminary works. Table 18 highlights 

the key design requirements of an SBR plant. 

Table 18: Key Design requirement of an SBR Plant 

Parameter Unit Values 
F/M Ratio 0.08 – 0.15  per day 
Sludge Age 15-25  Days 
Sludge Yield 0.6-0.8  Kg Sludge /Kg BOD Load 
MLSS (End of Decant) 3000-5000  mg/L 
Cycle Time 3- 8  Hours 
DO (Reactor) 0 -6.5 Mg/L 
Oxygen Requirement (Cycle time/Aeration time) x (1.2-2 KgO2/Kg BOD5 Load) = 

KgO2/KgBOD5Load 
Minimum settling time 
(Before start of Decant) 

>0.6 Hr. for decant from TWL download 

Decant Depth 1.5 m Max. 
Decant Volume Not more than 30% of volume of Reactor at TWL 
WAS Total solids in System/ Sludge Age Kg Sludge /d 

6.11.3.9 Operation and Maintenance 

The SBR typically eliminates the need for separate primary and secondary clarifiers in most municipal 

systems, which reduces operations and maintenance requirements. In addition, RAS pumps are not 

required. In conventional biological nutrient removal systems, anoxic basins, anoxic zone mixers, 

toxic basins, toxic basin aeration equipment, and internal MLSS nitrate-nitrogen recirculation pump 

may be necessary.  



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.77 

 

With the SBR, this can be accomplished in one reactor using aeration/ mixing equipment, which will 

minimize operation and maintenance requirements otherwise be needed for clarifiers and pumps. 

Since the heart of the SBR system is the controls, automatic valves, and automatic switches, these 

systems may require more maintenance than a conventional activated sludge system. An increased 

level of sophistication usually equates to more items that can fall or require maintenance. The level 

of sophistication may be very advanced in larger SBR wastewater treatment plants requiring a higher 

level of maintenance on the automatic valves and switches.  

6.11.3.10  Performance 

The performance of SBRs is typically better to conventional activated sludge systems and depends 

on system design and site-specific criteria. Depending on their mode of operation, SBRs can achieve 

good BOD and nutrient removal. For SBRs, the BOD removal efficiency is generally 85 to 95%. SBR 

manufacturers will typically provide a process guarantee to produce an effluent of less than: 

 5 mg/L BOD 

 10 mg/L TSS 

 5-8 mg/L TN 

 1 mg/L TP 

6.11.3.11  Sludge Handling System 

The Sludge from the SBR process basin is withdrawn through sludge withdrawal system and collected 

in a sludge sump/ gravity thickener. 24 hours hold up time is provided for the tank. The sludge shall 

then be pumped to solid bowl centrifuge for dewatering of sludge. Centrifuge pumps shall be of 

positive displacement type screw pumps. Dewatering polymer shall be dosed online prior to 

centrifuge feed. Sludge drying beds of 3days capacity is provided as standby type. 

6.11.3.12   Interconnecting Piping and Valves 

All interconnecting Piping, Gates, Valves, Specials and other appurtenances, auxiliaries and 

accessories required as per Process Design and Scope of Work. In case of Rising Mains, thrust blocks 

shall be provided wherever required. In case of buried Pipes, warning tapes shall be provided of the 

appropriate colours.  

  



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.78 

 

The material of construction for major interconnecting Piping area as follows. 

Piping: Guideline for Velocity 

Sl. No. Service Design Velocity m/s Limitations 

1 
Gravity Lines for Sewage 
& Water 

0.6 – 1.2 
Designed as pipeline 
flowing full. 

Min. Velocity shall not be less than 
0.3m/sec. Max. Velocity up to 1.2 m/sec 
is allowable at Peak Flow.  

2 
Pressure Lines for 
Sewage & Water 

0.6 – 2.5 
Min. Velocity shall not be less than 0.6 
m/sec. Max. Velocity up to 2.5 m/sec is 
allowable at Peak Flow. 

3 Air (Pressurized Lines) 18 – 22 
Max. Velocity shall not be more than 25 
m/sec in any section. 

4 Scum & Sludge Lines 0.6 – 1.5 
Irrespective of flow, Diameter shall not be 
less than 150 mm for Gravity Lines. 

5 Chemical Feed Lines 0.6 – 1.5 
Irrespective of flow, Diameter shall not 
less than 20 mm. 

Generally, the Material of Construction is selected based on the following guidelines.  

Piping: Guidelines for MOC 

Sl. No. Service Type of Flow MOC 

1 Wastewater / Sludge Gravity  RCC NP-3 Class /DWC/PE 
2 Wastewater / Sludge Pressurized CI Class “LA” / DI K-9 
3 Service Water Gravity / Pressurized GI “C” Class 

4 
Air Lines: Headers, Vertical 
Downcomers 

Pressurized 
Above Water: MS Sand/Shot 
Blasted, Epoxy Painted 
Under Water: SS 304  

5a Air Grid Piping: Aeration Zone Pressurized UPVC Schedule 40 
5b Air Grid Piping: Selector Zone Pressurized SS 304 
6 Chemicals Gravity / Pressurized SS 304 except Chlorine & FeCl3 
7 Chlorine & FeCl3 Gravity / Pressurized Schedule 40 UPVC 

 

  



  

         

Consultant:            

 
DPR: 16.50MLD Muttar STP & Sewer network 

Project: 

IURWTS 
Client: 

 
   Page No.79 

 

Valve: Guideline 

Sr. No. Service Type MOC 
End 

Connection 
A Sewage / Sludge 

1 Gravity / Pressurized Knife Gate 
CI Body & SS 304 Gate & SS 410 

Spindle 
Flanged/Wafer 

2 Delivery of Pump Swing Check  CS Body & SS 304 Internals Wafer  

3 
Suction & Delivery of 
Pump 

Knife Gate 
CI Body & SS 304 Gate & SS 410 

Spindle 
Flanged/Wafer 

B Service Water 

1 Gravity / Pressurized Ball CS Body & SS 304 Internals 
Flanged/ 
Screwed 

2 Delivery of Pump Swing Check  CS Body & SS 304 Internals Wafer  

3 
Suction & Delivery of 
Pump 

Butterfly CI Body & SS 304 Internals Wafer 

C Air 

1 Pressurized Ball CS Body & SS 304 Internals 
Flanged/ 
Screwed 

2 Delivery of Blower Swing Check  CS Body & SS 304 Internals Wafer  

3 
Suction & Delivery of 
Blower 

Butterfly CI Body & SS 304 Internals Flanged 

D Chemicals    

1a Gravity / Pressurized Ball  As per Chemical Compatibility Chart Flanged 

1b Gravity / Pressurized Diaphragm As per Chemical Compatibility Chart Flanged 
1c Gravity / Pressurized Plug As per Chemical Compatibility Chart Flanged 

6.11.3.13   Electrical & Instrumentation Works 

Adequate incoming HT power from Kerala state Electricity Board (KSEB) based on the maximum 

demand load. Two nos. of Transformers (1W+1SB) for full load of the plant with 10% overload in 

accordance with IS 2062/1962 shall be provided for STP. Suitable cable boxes for H.T. and bus ducting 

for L.T. side are also to be provided. 

 Substation includes 2-Pole Structure, Metering Kiosk, HT Panel, Transformers, Power Control 

Centre, Motor Control Centres, Earthing for Electrical equipment as well as Instruments. 

External Lighting etc. 

The STP is proposed with provision for a fully automated system Plant including Primary Treatment 

Units, Biological Treatment Units based on SBR technology, Chlorination Tank and Sludge Dewatering 